Manuals+ — User Manuals Simplified.

Trekkrunner HG-SM3110 Including Leg Extension-Curl and
Arm Curl Attachments Owner’s Manual

Home » Trekkrunner » Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments
Owner’s Manual ™

Contents

1 Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl
Attachments

2 SAFETY PRECAUTIONS

3 EXPLODED DIAGRAM

4 PARTS LIST

5 HARDWARE IDENTIFIER

6 ASSEMBLY INSTRUCTION

7 Documents / Resources

8 Related Posts

Trekkrunner®

Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments



https://manuals.plus/
https://manuals.plus/
https://manuals.plus/category/trekkrunner
https://manuals.plus/trekkrunner/hg-sm3110-including-leg-extension-curl-and-arm-curl-attachments-manual.pdf

Product Information

The HG-SM3110 (PART-B) is a fitness equipment that includes Leg Extension/Curl and Arm Curl Attachments. It
comes with an owner’s manual and assembly manual. The equipment has various components that need to be
assembled using an adjustable wrench and Allen wrench. The equipment has a backrest support, backrest
adjustment support, arm curl pad support, leg developer, foam roll tubes, and end caps.

Product Usage Instructions

1. Before starting any exercise program, consult your doctor, especially if you are over the age of 35 or have pre-
existing health problems.

2. Remove all parts from the packaging and separate and count each various component to ensure everything
has been correctly provided.

3. Follow the instructions in the assembly manual and consult both the individual assembly pages and the overall
expanded views of the equipment.

4. Certain parts may arrive pre-assembled from the factory. It is the owner’s responsibility to ensure that all users
of this unit have read the owner’s manual and are familiar with the safety precautions.

5. It is strongly recommended two or more people assemble this machine to avoid possible injury. Do not tighten
all the bolts and nuts until getting instruction.

6. Choose the desired seat pad position during exercise. The user can choose the arm curl pad support or leg
developer as desired.

7. To attach the arm curl pad, insert the arm curl pad support into the opening as shown in Diagram 6. Attach the
arm curl pad onto the arm curl pad support and secure them with 2pcs M8*20 Allen bolt, washer, and one pc
M10 Aircraft nut.

8. To attach the leg developer, push three pcs foam roll tubes and six pcs foam roll as shown in Diagram 6. Then
push six pcs end caps and secure it with M10*30 Bolt.

9. To adjust the backrest support, secure the Backrest adjustment support and backrest support frame together
as shown in Diagram 4.

Choose the desired incline position when exercising.
10. To adjust the arm curl pad support, insert the arm curl pad support into the opening as shown in Diagram 5.
Choose the desired height with the M18 Lock knob.

Always read all instructions before assembling or using any fithess equipment. Force USA Fitness Equipment
assumes no responsibility for personal injury or property damage sustained by or through the use of this product.
Save these instructions.

CAUTION!
Read all precautions and instructions in this manual before using this equipment.

ASSEMBLY MANUAL
FID Bench — Including Leg Extension/Curl and Arm Curl Attachments

BEFORE YOU START

Remove all parts from the packaging and separate and count each various component to ensure everything has
been correctly provided.

Follow the instructions and consult both the individual assembly pages and the overall expanded views of the
equipment.



Certain parts may arrive pre-assembled from the factory.
It is the owner’s responsibility to ensure that all users of this unit have read the owner’s manual and are familiar
with the safety precautions.

SAFETY PRECAUTIONS

« Highly recommended for two or more people to assemble the equipment to avoid injury.

« Assemble the equipment on a flat level surface.

« Consider placing a mat under the equipment to protect your floor.

« Wear appropriate footwear and clothing during assembly and use.

« Only tighten nuts and bolts by hand until the whole equipment is assembled

« Ensure you correctly orientate each piece before attaching

« Do not allow children and pets to be unsupervised around the assembly or usage of this equipment.

« Ensure all parts are in full working order before use.

« Only one person should use the machine at any one time.

« Do not use the equipment outdoors or around water.

« Keep hair, fingers or clothing away from moving parts.

« Only use attachments recommended by the manufacturer.

« Never operate if any parts are not functioning correctly.

« Always correctly stretch and warm up before using the equipment.

« Stop immediately if your experience any pain, dizziness or nausea. See a doctor at once.

« PLEASE NOTE: Descriptions of pieces as LEFT and RIGHT are from the point of view of standing behind the
equipment facing towards the front.

« BEFORE STARTING ANY EXERCISE PROGRAM, CONSULT YOUR DOCTOR. ESPECIALLY IF YOU ARE
OVER THE AGE OF 35 OR HAVE PRE-EXISTING HEALTH PROBLEMS.

« READ ALL INSTRUCTIONS BEFORE ASSEMBLING OR USING ANY FITNESS EQUIPMENT.

« FORCE USA FITNESS EQUIPMENT ASSUMES NO RESPONSIBILITY FOR PERSONAL INJURY OR
PROPERTY DAMAGE SUSTAINED BY OR THROUGH THE USE OF THIS PRODUCT.

« SAVE THESE INSTRUCTIONS.

EXPLODED DIAGRAM



PARTS LIST



:S’_" Description QTy zﬁ? Description QTy
1 Front Stabilizer 1 33 End Cap 1
2 Main base frame 1 34 Handle grip 1
3 Rear stabilizer 1 35 Sleeve 1
4 adjustment tube 1 36 End cap 2
5 Leg developer 1 37 washer 1
6 Backrest adjustment support 1 38 End cap 4
i Backrest support 1 39 End cap 1
8 Left connection frame 1 40 big collar handle grip 2
9 Right connection frame 1 41 Small collar handle grip 2
10 Arm curl pad support 1 42 Transport Wheel 2
1 Barbell support 1 43 End cap 1
12  Foamroll tube 3 44 M10*65 Carriage bolt 2
13 Long Bracket 2 45 M10*95 Carriage bolt 2
14 U shape Bracket 1 46 M8*20 Allen bolt 6
15  Flat Bracket 1 47 M12*165 Hex bolt 1
16 Arm curl pad 1 48 M8*50Allen bolt 2
17 Seat pad 1 49 M10*125 Hex bolt 5
18  Backrest pad 1 50 M10*30 flat head bolt 6
19  $49 clipcollar 1 51 axle 1
20 $3.2x24.3clip collar 1 52 MB*45 Allen bolt 2
21 M18 Lock knob 1 53 M10*78 Hex bolt 1
22  Endcap 6 54 MB*15 Allen bolt 1
23 olympic sleeve 1 55 M12 aircraft nut 1
24 Foamrall 6 56 M10 aircraft nut 12
25  Bushing 2 57 M8 aircraft nut 2
26  Ushapepin 1 58 Big washer 2
27 Spring 1 59 @ 12 Washer 2
28  Quick release Lock pin 1 60 0 10 Washer 16
29  Bushing 2 61 @ 13 Washer 1
30  Bumper 1 62 @ 8 Washer 12
3 Bushing 2 63 5#Allen wrench 1
32  Bushing 2 6#Allen wrench 1

HARDWARE IDENTIFIER

NOTE: The following parts are not drawn to scale. Please use your own ruler to measure the size.



1# Front Stabilizer X1PC 2# Main base frame X1PC
3# Rear stabilizer X1PC

vV P

t Adjustment tube X1PC 7# Backrest support X 1PC
6# Backrest adjustment
5# Leg developer X 1PC support X1 PC

8#Left connection ' :
frameX1 PC o5 Rlanpeoneciion 10# Arm curl pad supportX1 PC

frame X1 PC

A N

14# U shape Bracket
X1PC

11+# Barbell support X1PC

12# Foamroll tube X3 PCs ~ 13# Bracket X2PCS
15# Bracket X1PC



17# Seat pad X1 PC
164 Arm curl pad X1PC 18# Backrest pad X1PC

A

21# M18 Lock knob 1PC

20# & 3.2x 24 3clip collar
19# $49 clipcollar XIPC  X1PC

g __ I

22#Endcap X6 PCS  23# olympic sleeve X1 PC 24# Foam roll X6PCS

. N> N

254# Bushing X2PCS 26# U shape pin X 1PC 27# Spring X 1PC

9 Q)

294 Bushing X 2pcs 30#B X1PC
28# Quick release Lock pin X1PC SR umper.



S

31# BushingX2PCS 324# Bushing X 2PCS 33# End Cap X1pc

<

34# Handle grip X 1pc 35# Sleeve X 1pc
364# End cap X2 pc

65 © e

38# End cap X4PCS 394 End cap X1PC
37# washer X1PC
U U
40# big collar handle grip 41# Small collar 42# Transport Wheel X2 PCS
X2PCS handle grip X2PCS

43# End cap X1PC

ASSEMBLY INSTRUCTION

Tools Required Assembling the Machine: Adjustable Wrench and Allen Wrench.
NOTE: It is strongly recommended two or more people assemble this machine to avoid possible injury. Do not
tighten all the bolts and nuts until getting instruction.

STEP 1 (See Diagram 1)

« Attach the main base frame(2#) onto the front Stabilizer(1#) ,Carefully align the holes and secure them with
2pcs M10*125 hex bolt(49# ) ,4pcs @10mm washers (60#) and 2 pcs M10 aircraft nut (56#).
« The U shape pin (26#) was installed in the factory already.



DIAGRAM 1

® ! w0
e = B ® B ©
i) © X4 ® @ X1

STEP 2 (See Diagram 2)

Attach the main base frame (2#) to the rear stabilizer(3#),Secure them with 2pcs M10*95 Carriage bolt(45#),0ne
pc U shape bracket(14#),2pcs @10 washer (60#) and 2pcsM10 aircraft nuts (56#).
Note: The 2pcs transport wheels were installed in the factory already.



DIAGRAM 2

X2 @ 8 ©
H o & @ © X

2O 06

STEP 3 (See Diagram 3)
Attach the 2pcs Bracket (13#) to the both side of the main base frame(2#) as the diagram shows. Secure them
with three pcs M10*125 Hex bolt(49#),Six pcs @10 washer (60#) and three pcs M10 Aircraft nuts(56#) .



DIAGRAM 3

STEP 4 (See Diagram 4)

A Attach the Left connection frame(8#) and right connection frame(9#) and the Backrest support (7#)
together.Secure them with one pc Axle(51#),2pcs big bushing(29#),2pcs @25 washers(58#) and two pcs M10
aircraft nut(56#).

B Secure the Backrest adjustment support (6#) and backrest support frame(7#) together as the diagram
shows,Secure them with the M12*165 Hex bolt(47#), two pcs @12washer(59#) and one pc M12 Aircraft nut(55#).
You can choose the desired incline position when exercising.



DIAGRAM 4

STEP 5 (See Diagram 5)

Insert the arm curl pad support(4#) into the opening as the diagram shows and choose the desired height with the
M18 Lock knob(21#).

The user can choose the desired seat pad position during the exercise when using .



DIAGRAM S

STEP 6 (See Diagram 6)

The user can choose the arm curl pad support or leg developer as the consumer desire.

A Attach the arm curl pad(16#) onto the arm curl pad support(10#) and secure them with 2pcs M8*20 Allen
bolt(46#) and two pcs &8 washer(62#).

B Attach the barbell support frame (11#) to the arm curl pad support(10#), Secure them with one pc bracket(15#),
two pcs M10*65 Carriage bolt(444#), two pcs & 10washer(60#) and 2 pcs M10 aircraft nut(56#). Insert the arm curl
pad support into the opening as the diagram shows.



DIAGRAM 6

A’ Attach the leg developer(5#)to the bracket , Secure them with one pc M10*78 hex bolt(53#), two pcs & 10
washer(60#) and one pc M10 Aircraft nut(56#).

B’ Push three pcs foam roll tubes(12#) and six pcs foam roll as the diagram shows and then push six pcs end
caps(22#) and secure it with M10*30 Bolt (50#).



DIAGRAM 6
) i I
® B © x v & 2«

STEP 7 (See Diagram 7)

A Attach the backrest pad(18#) onto the support(7#),Carefully align the holes and secure them with two

pcs M8*50 Allen bolt(48#) and two pcs 8 washer(62#).

B Attach the seat pad (17#) onto the left & right connection frame(8#&9#),Secure them with four pcs M8*20Allen
bolt(46#) and four pcs &18 washer(62#).



Documents / Resources

L T
Ko
o
i

b

Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments [pdf] O
wner's Manual

HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments, HG-SM3110, Including L
eg Extension-Curl and Arm Curl Attachments, Including Leg Extension, Leg Extension, Extensi
on

Manuals+,



https://manuals.plus/m/9bf71dc35efb1ff2e1d09e1ba5a7df6e624f776afc13373c650609b4eab6dc0a
https://manuals.plus/m/9bf71dc35efb1ff2e1d09e1ba5a7df6e624f776afc13373c650609b4eab6dc0a_optim.pdf
https://manuals.plus/

	Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments Owner’s Manual
	Trekkrunner HG-SM3110 Including Leg Extension-Curl and Arm Curl Attachments
	SAFETY PRECAUTIONS
	EXPLODED DIAGRAM
	PARTS LIST
	HARDWARE IDENTIFIER
	ASSEMBLY INSTRUCTION
	Documents / Resources


